
 

        

HRV-EVO Z 125R
HEAVYDUTY ADVANCE RACK DEMAK EVO Z 125R

1 Dismantle rear cover set and cut 30mm at rear mudguard.

2 Install support

MOUNTING INSTRUCTIONS
Check parts before asembly. The kit is designed for a specific motorcycle with original equipment only.

©Copyright 25/11/2020 Rev01 1/2

75
54

3



HRV-EVO Z 125R
HEAVYDUTY ADVANCE RACK DEMAK EVO Z 125R

Once you have finished the coupling, 

check that the plate is fully horizontal.

WARNING

1 MONORACK( Part No.WR156 R & L) 1 PAIR

No. Parts Description Quantity (pcs)

5 M6 WASHER ( Part No. WP6X1.5X14 ) 4 PCS

4 M6 HEXAGON SCREW ( Part No. M6X45HEX ) 2 PCS

3 COLLAR ( Part No. C1411 ) 4 PCS

6 M8 ALLEN CAP SCREW ( Part No. M8X30AC ) 2 PCS

7 M6 LOCKNUT ( Part No. M6LN ) 2 PCS

8 M8 WASHER ( Part No. WP8X18 ) 2 PCS

9 M8 ALLEN CAP SCREW ( Part No. M8X50AC ) 2 PCS

2 SUPPORT ( Part No. WRSJ156L/R ) 2 PCS

3 Install base plate and tight all the screw.

10 M8 CAP (Part No. Z801 ) 2 PCS

11 BASE PLATE ( Part No. M5M / M5MK ) 1 SET

MOUNTING INSTRUCTIONS
Check parts before asembly. The kit is designed for a specific motorcycle with original equipment only.©Copyright 25/11/2020 Rev01 2/2

9

83


